
 
GALLATIN GATEWAY 

COUNTY WATER & SEWER DISTRICT 
 

Preliminary Engineering Report 
Wastewater System Improvements 

 
 

April 2010 
 
 
 

Prepared for: 

Gallatin Gateway County Water & Sewer District 
 
 

Prepared by: 
 
Rich Fillbach, PE 
 
 
QA/QC by: 
 
Craig Pozega, PE 
 
 
 

 
 



Gallatin Gateway County Water & Sewer District  Wastewater System PER 

TABLE OF CONTENTS 

1.0  Executive Summary 1 

1.1  Introduction and Background 1 

1.2  Problem Definition 1 

1.3  Alternatives Considered 1 

1.4  Preferred Alternative 2 

1.5  Project Costs and Budget 3 

2.0  Introduction and Problem Definition 5 

2.1  Planning Area and Existing/Potential Service Area 6 

2.2  Location 6 
[...]
discharges with the higher concentration. 

The third commonly used method of allocating loads can be termed a hybrid method.  With this 
method, the criteria for waste reduction may not be the same from one source to the next.  One 
source may be allowed to operate unchanged while another may be required to provide the entire 
load reduction.  More generally, a proportionality rule may be assigned that requires the percent 
removal to be proportional to the input source loading or flow rate.  

5.4.9 Surface Water Discharge 

A new discharge to surface water would have to fully comply with nondegradation trigger limits. 
New surface water discharges are not allowed to raise the background level of nitrogen more 
than 0.01 mg/L and 0.001 mg/L for phosphorus at the rivers seven year, ten day low flow 
(7Q10).  The nearest surface water available as a receiving water is the Gallatin River.  
According to the United States Geological Survey (USGS) gauging station on the Gallatin River 
near Spanish Creek (Station MT06043500)13 the 7Q10 flows are 204 cfs for a drainage basin 
with 825 square miles.  The additional drainage basin from the gauging station to the bridge at 
Gallatin Gateway is 56 square miles, and the calculated 7Q10 flows are 218 cfs (see Appendix 
E). 

Based on a wastewater flow of 50,000 gallons per day and the 7Q10 flow of 218 cfs, a mass 
balance calculation was performed to determine the discharge permit limits for surface water 
discharge to the Gallatin River (See Appendix E for these calculations). These calculations 
predict that the treated effluent, prior to discharge, would need to have a concentration of 28 
mg/L or less to meet the trigger limit of 0.01 mg/L.  The potential nitrogen and phosphorus limits 
are attainable by a number of treatment processes.  Consideration of all of the above issues 
makes surface water discharge a technically feasible option for Gallatin Gateway. 

The Montana Department of Environmental Quality (MDEQ) is also in the process of 
developing numeric nutrient water quality criteria as described above.  This criteria is intended to 
control excessive nutrient (nitrogen and phosphorus) pollution in Montana's streams, rivers, and 
lakes. The intent of numeric nutrient criteria is to assure a level of water quality that will protect 
the beneficial uses of these water-bodies.  Waivers from this standard maybe an option but again, 
these nutrient criteria have not been established and potential waivers are not yet finalized. 

The DEQ’s TMDL planning area for the reach of the Gallatin River adjacent to this project is 
referred to as the Lower Gallatin, which flows from Spanish Creek (located near the mouth of 
Gallatin Canyon) to the mouth of the Missouri River near Three Forks, MT.  As of the 2008 

 29



Gallatin Gateway County Water & Sewer District  Wastewater System PER 

assessment, this reach of the Gallatin River had no pollutant-related impairment.  However, as 
described above, TMDL’s are relatively new in terms of regulation, so they should still be 
considered when analyzing the wastewater alternatives.  Refer to Appendix C for site specific 
TMDL information. 

Surface water discharge to the Gallatin River would also likely be a very controversial action. 
The Gallatin River is considered pristine and one of the best fly fishing rivers in the United 
States.   Water Sewer District 363 at Big Sky applied for a discharge permit a few years ago to 
discharge 15 million gallons of highly treated sewage effluent into the Gallatin River each year 
during the height of spring runoff when background river flows are the highest and background 
water quality is the lowest. MDEQ approved the discharge permit because it met nondegradation 
criteria but before WSD 363 could implement the new permit they were hit by a staggering 
number of lawsuits from nearly every active environmental group in the region.  Clearly, even 
though a new discharge to surface water was technically feasible and met the nondegradation 
criteria the public was not ready to allow a new surface water discharge of treated effluent into 
the Gallatin River without a fight.   

Due to the yet undetermined TMDLs, numeric nutrient criteria and high potential of litigation 
over a surface water discharge, the Gallatin Gateway County Water and Sewer District is 
dismissing the alternative to discharge treated effluent to surface water and it will no longer be 
considered. 

5.4.10 Groundwater Discharge 

Disposal to the groundwater could consist of rapid infiltration cells (ponds or laterals) or a 
community drainfield.  Groundwater discharging systems that exceed 5,000 gallons per day 
(gpd) require a groundwater discharge permit with nondegradation trigger limits of 5.0 mg/L of 
nitrogen for standard systems and 7.5 mg/L of nitrogen for Level 2 systems at the end of a 
mixing zone (typically 500 feet for a public system), and satisfy the 50-year phosphorus 
breakthrough analysis (see Appendix P for nondegradation calculations). 

Any discharge to groundwater is required to meet ARM 17.30.701-718 (Nondegradation of 
Water Quality).  In general, these rules establish annual average load limits (lb/day) for BOD5, 
TSS, total inorganic nitrogen, inorganic phosphorus, fecal coliform, and chlorine residual.  These 
loads are based on the approved system design criteria and permit limits in effect on April 29, 
1993, the date the rules went into effect. The rules prohibit any loadings that exceed these 
established load limits. If there was no approved design flow prior to April 29, 1993 the 
wastewater discharge is considered nonsignificant.  If any resulting downstream concentration 
exceeds the nondegradation trigger value established in DEQ 7 for that particular parameter the 
pollution is considered significant and will need a variance from the Board of Environmental 
Health. The Board has never issued such a variance. 

5.4.11 Land Application 

Another type of wastewater disposal is through land application.  With this method of disposal, 
spray irrigation equipment, such as center pivots, wheel lines, and drip irrigation systems are 
utilized to irrigate crops with treated wastewater.  However, in order for this process to meet 

 30



Gallatin Gateway County Water & Sewer District  Wastewater System PER 

nondegradation rules and avoid groundwater permit requirements, the wastewater must be 
applied to the crop at agronomic rates.  This ensures that all of the nitrogen in the wastewater 
will be consumed by the crop and will not impact the groundwater.  Hydraulic overloading and 
minimum irrigation needs to support a healthy crop are also considerations when designing land 
application systems.  The design requirements associated with land application are primarily 
climate and agricultural based, and requires a detailed water balance.  Climate data for this area 
used in the comparative analysis can be found in Appendix K.  A complete land application 
analysis was completed for this project when evaluating the storage and irrigation alternative and 
can be found in Appendix N and in Appendix O. 

 

5.5 Treatment 

Wastewater treatment systems would need to comply with Circular DEQ-2 requirements and in 
the case of Level 2 systems with disposal to groundwater, DEQ-4 would also apply.  Plans would 
be reviewed by DEQ for compliance and any deviations would require a written request to be 
submitted with justification for the deviation along with the plans.  Sections 5.1.1 and 5.1.2 goes 
into more detail with respect to the DEQ Circulars and Section 5.4 describe other defining water 
quality laws. 

The following Table 5.5 shows several different types of treatment and the approximate water 
quality attained from each: 

 31



Gallatin Gateway County Water & Sewer District  Wastewater System PER 

 

Table 5.5 

Treatment type Attainable Wastewater Quality 

Total Retention Lagoons (evaporation) Non-Discharging 

Facultative Lagoon with Irrigation Non-Discharging 

Mechanically aerated lagoon with Irrigation Non-Discharging 

Activated sludge mechanical plant with Irrigation Non-Discharging 

NITROGEN REMOVING TECHNOLOGY- BIOLOGICAL NUTRIENT REMOVAL (BNR) 

Oxidation ditch mechanical plant 8-10 mg/l - Total Nitrogen 

Biolac (proprietary) activated sludge process 10-15 mg/l – Total  Nitrogen 

Fixed film Activated Sludge 10 mg/l Total Nitrogen 

Sequencing batch reactor mechanical plant (SBR) 5-8 mg/l Total Nitrogen 

Oxic/Anoxic advanced treatment plant 3-8 mg/l Total Nitrogen 

Membrane Bioreactor (MBR) 
3-5 mg/l Total Nitrogen (Excellent BOD and TSS 
Removal) 

Wetland ponds/Floating Islands Winter limitations 

* There are many types of fixed film systems, including rotating biological contractor, trickling filters, etc. 

 

5.6 Collection 

The new collection system would need to comply with Circular DEQ-2 requirements.  Plans 
would be reviewed by DEQ for compliance and any deviations would require a written request to 
be submitted with justification for the deviation along with the plans.  The most pertinent section 
to the District’s collection system for the alternatives considered is Chapter 30: Design of 
Sewers.    

 

5.7 Lift Stations 

The new lift station (pump station) would need to comply with Circular DEQ-2 requirements.  
Plans would be reviewed by DEQ for compliance and any deviations would require a written 
request to be submitted with justification for the deviation along with the plans.  The most 
pertinent section to the District’s pump stations is Chapter 40: Wastewater Pumping Stations.    

 

 32



Gallatin Gateway County Water & Sewer District  Wastewater System PER 

5.8 Sludge 

The EPA Region 8 Biosolids Permit governs sludge handling and processing.  The required 
sludge handling and/or disposal would also need to comply with Circular DEQ-2 requirements 
for the new system.  Plans would be reviewed by DEQ for compliance and any deviations would 
require a written request to be submitted with justification for the deviation along with the plans.  
The most pertinent section of the DEQ to the District’s sludge handling and disposal system is 
Chapter 80: Sludge Processing, Storage, and Disposal.    

Septic pumping of the abandoned individual systems would most likely be completed by 
contracting a certified septic pumping service, which would be governed by the EPA Region 8 
Biosolids Permit.   

 

 

 

 33



Gallatin Gateway County Water & Sewer District  Wastewater System PER 

6.0 ALTERNATIVE SCREENING PROCESS 

 

Numerous alternatives exist that would provide adequate wastewater treatment for the District’s 
new system.  The purpose of this alternative screening process is to scrutinize the available 
alternatives, and determine which ones are the most viable for Gallatin Gateway.  Then, the most 
pertinent alternatives will be examined in more detail in the following Section (Section 7) 
entitled Alternatives Analysis. 

 

6.1 Collection System Alternatives 

The proposed centralized wastewater system for Gallatin Gateway is an entirely new system, so 
the collection system layout alternatives are relatively straightforward.  The alternatives in this 
section are evaluated based on general knowledge of the site and are subject to modification 
during the design stages of the project when more accurate topographical information is 
available and a thorough assessment of other existing buried utilities is complete.  In general, the 
collection system for this project can either be operated by gravity or pressurized systems with 
various alignment options that depend on availability of land and efficiency of the system. 

6.1.1 Gravity Collection – Street Layout 

This alternative is a complete gravity system with the main lines located in the existing street 
right-of-ways, and typically located directly underneath the street itself.  This is probably the 
most common system layout in municipalities.  For this project, easements will be most 
obtainable with this option and there is plenty of grade to work with, so this alternative will be 
evaluated further in this report. 

6.1.2 Gravity Collection – Alley Layout 

This alternative is a complete gravity system with the main lines located primarily in the existing 
alley ways.  This type of system layout is not as common in general, but perhaps more common 
for project such as this that are installing infrastructure after full build-out of the lots and/or 
retrofit projects.   Easements can be harder to obtain with this option and there is normally less 
room available for construction purposes often leading to higher construction costs.  However, 
the majority of existing onsite systems are located in the back portions of lots which makes new 
service connections shorter, easier and more feasible.  For this reason, this alternative will be 
evaluated further in this report. 

6.1.3 Pressurized Collection System 

This alternative is a network of smaller diameter piping that utilizes pressure to transport effluent 
verses gravity.  These systems are less common than gravity, but can be effective in areas with 
less grade to work with, and often work well in rural communities and/or residential areas with 
tight soils and long distances to treatment sites.  This type of system is commonly referred to as a 

 34



Gallatin Gateway County Water & Sewer District  Wastewater System PER 

STEP system, which is an acronym for Septic Tank Effluent Pumping.  The use of this type of 
system can be beneficial in areas where many existing homes already have septic tanks, and it is 
easier to install pressurized pipe in already developed areas because the construction parameters 
are more flexible.  The downside of these systems in a community application is that the 
individual owners are typically responsible for the operation and maintenance of each septic tank 
and pumping station.   

In Gallatin Gateway, it is unknown how many residences have pre existing useable septic tanks.  
In fact, many of the septic systems may not have septic tanks at all, so the advantage mentioned 
above is not clear with this application.  Additionally, the ease of construction is far outweighed 
by the additional operation and maintenance and burden on the individual owner.  For these 
reasons, and for the simple fact that the existing topography of Gallatin Gateway has plenty of 
grade to utilize a gravity system, this alternative will not be further evaluated in this report. 

6.1.4 Gravity / Pressurized Hybrid System 

This alternative can have many different combinations of gravity and pressure piping depending 
on the specific objective of the system.  For this project, the thought with this alternative would 
be to utilize gravity wherever practical, and individual grinder pumps only for service 
connections that would require excessive lengths of gravity main to collect a small flow.  
Individual grinder pumps can be feasible in combination with primary gravity systems, but each 
pump needs to be evaluated on a case by case basis during the design of the system.  For this 
reason, this alternative will be further evaluated in combination with the street and/or alley 
gravity systems mentioned above.  

 

6.2 Lift Station Alternatives 

Pumping station(s) will be necessary for this project since the only suitable locations for 
treatment are up gradient from the majority of the collection system.  Below are three general 
alternatives considered to transport raw wastewater to a treatment and disposal site.  It should be 
noted that lift stations are commonly referred to as pump stations, and these terms are used 
interchangeably throughout this report. 

6.2.1 Single Centralized Lift Station 

This alternative is the simplest option for any sizeable wastewater collection system that needs to 
be pumped to a treatment location.  Most centralized systems try for this alternative if the site 
grading will allow.  Operation and maintenance is most convenient when mechanical features of 